SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11970 46.87 |-27.13 74 55.37 39 19.01 | 66.51 - - P | H
17955 5432 |-19.68 74 56.2 43.26 23.79 | 68.93 | 389 | 277 P | H
17955 4415 -9.85 54 46.03 43.26 23.79 | 68.93 | 389 | 277 A | H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 07 11970 46.63 |-27.37 74 55.13 39 19.01 | 66.51 - - P |V
5985MHz 17955 54.62 |-19.38 74 56.5 4326 | 23.79 | 68.93 | 187 | 101 \%
17955 44.03 -9.97 54 45.91 43.26 23.79 | 68.93 | 187 | 101 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12290 47.48 |-26.52 74 55.58 39.18 19.28 | 66.56 - - P H
18435 36.04 |-37.96 74 37.06 38 14.34 | 53.36 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 39 12290 46.78 |-27.22 74 54.88 39.18 19.28 | 66.56 - - P |V
6145MHz 18435 36.71 | -37.29 74 37.63 38.1 14.34 | 53.36 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

* 12770 47.87 -40.33 88.2 55.26 39.56 19.7 66.65 - - P H

* 19155 36.19 -37.81 74 37.13 38.04 14.7 53.68 - - P H

12770 47.87 -40.33 88.2 55.26 39.56 19.7 66.65 - - P H

19155 36.19 -37.81 74 37.13 38.04 14.7 53.68 - - P \Y,

H

H

H

H

H

H

802.11ax H

HES80 Full H

CH 87 * 12770 47.72 -40.48 88.2 55.11 39.56 19.7 66.65 - - P \Y,

6385MHz |~ 19155 37.88 | -36.12 74 38.73 | 38.13 14.7 | 53.68 - - PV

12770 47.72 -40.48 88.2 55.11 39.56 19.7 66.65 - - P \Y,

19155 37.88 -36.12 74 38.73 38.13 14.7 53.68 - - P \Y,

\%

\%

\%

\%

\%

V

V

V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

5918.12 73.85 -14.35 88.2 59.66 32.52 11.91 30.24 | 302 91 P H

5923.56 65.5 2.7 68.2 51.28 32.54 11.92 | 30.24 | 302 91 A H

* 6025 109.71 - - 95.27 32.67 12.04 | 30.27 | 302 91 P H

* 6025 100.94 - - 86.5 32.67 12.04 | 30.27 | 302 91 A H

802.11ax 7384 51.76 -2.24 54 33.18 36.4 13.34 | 31.16 | 302 91 A H
HE160 Full H
CH 15 5922.92 74.29 -13.91 88.2 60.05 32.56 11.92 | 30.24 | 302 | 347 P |V
6025MHz 5921 65.79 | -2.41 68.2 5156 | 3255 | 11.92 | 3024 | 302 | 347 | A | V
* 6025 111.14 - - 96.75 32.62 12.04 | 30.27 | 302 | 347 P |V

* 6025 101.64 - - 87.25 32.62 12.04 | 30.27 | 302 | 347 AV

7384 51.77 -2.23 54 33.1 36.49 13.34 | 31.16 | 302 | 347 AV

\Y

* 6185 110.48 - - 93.43 34.23 12.9 30.08 | 171 131 P |V

* 6185 99.14 - - 82.09 34.23 12.9 30.08 | 171 131 \Y

7398 51.59 -2.41 54 30.43 36.57 1431 | 29.72 | 171 131 \Y

H

802.11ax H
HE160 Full H
CH 47 * 6185 106.5 - - 89.45 34.23 12.9 30.08 | 287 | 217 P H
6185MHz | ~ 6185 97.18 - - 80.13 | 34.23 129 | 3008 | 287 | 217 | A | H
7748 51.62 -2.38 54 30.45 36.68 1457 | 30.08 | 287 | 217 A H

V

\Y

V
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A
* 6345 108.74 - - 9152 | 3457 | 13.13 | 3048 | 273 | 217 H
* 6345 97 - - 79.78 | 3457 | 1313 | 3048 | 273 | 217 | A | H
7391 5159 | -2.41 54 30.42 36.6 143 | 2973 | 273 | 217 | A | H
H
802.11ax H
HE160 Full H
CHT79 * 6345 108.78 - - 9156 | 3457 | 1313 | 3048 | 226 | 144 | P | V
6345MHz | ~+ 6345 99.52 - - 82.3 3457 | 1313 | 3048 | 226 | 144 Y
7734 5157 | -2.43 54 3042 | 36.64 | 14.56 | 30.05 | 226 | 144 Y
v
Y,
Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 47.44 | -26.56 74 55.62 39.12 19.07 | 66.37 - - P H
18075 36.84 |-37.16 74 38.07 37.79 14.17 | 53.19 - - P H
18075 35.21 -38.79 74 38.08 37.82 13.65 | 54.34 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 47.72 -26.28 74 55.9 39.12 19.07 | 66.37 - - P |V
6025MHz 18075 35.8 -38.2 74 36.93 | 37.89 | 1417 | 53.19 - - PV
18075 35.52 -38.48 74 38.42 37.79 13.65 | 54.34 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 12370 46.37 |-27.63 74 57.17 38.69 17.73 | 67.22 - - P H
* 18555 36.41 -37.59 74 38.53 37.72 12.6 52.44 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 * 12370 46.6 -27.4 74 57.38 38.71 17.73 | 67.22 - - P |V
6185MHz | ~ 18555 37.33 | -36.67 74 3945 | 37.72 126 | 52.44 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

442 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 12690 46.32 | -27.68 74 57.01 38.66 18 67.35 - - P | H
* 19035 37.37 | -36.63 74 39.37 37.72 | 12.88 | 52.6 - - P

802.11ax
HE160 Full

CH79 * 12690 46.87 |-27.13 74 57.63 | 3859 18 67.35 - - P
6345MHz |+ 19035 37.1 -36.9 74 39.07 37.75 | 12.88 | 526 - - P

K| KKK KK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A) (H/V)
6535 116.69 28.49 88.2 98.21 35.36 13.84 | 30.72 | 400 60 P H
6535 108.91 40.71 68.2 90.43 35.36 13.84 | 30.72 | 400 60 A H
7391 52.02 -1.98 54 30.47 36.58 14.7 29.73 | 400 60 A H
H
H
802.11a
H
CH 117
6535 118.64 30.44 88.2 100.16 35.36 13.84 | 30.72 | 300 321 \Y,
6535MHz
6535 110.07 | 41.87 68.2 91.59 35.36 13.84 | 30.72 | 300 321 A V
7398 52.04 -1.96 54 30.48 36.57 14.71 29.72 | 300 321 A \Y,
\Y,
V
\Y,
6695 117.85 29.65 88.2 98.83 35.93 13.98 | 30.89 | 300 76 H
6695 108.44 | 40.24 68.2 89.42 35.93 13.98 | 30.89 | 300 76 A H
7398 51.98 -2.02 54 30.42 36.57 14.71 29.72 | 300 76 A H
H
H
802.11a
H
CH 149
6695 116.97 28.77 88.2 97.95 35.93 13.98 | 30.89 | 300 321 P V
6695MHz
6695 108.98 | 40.78 68.2 89.96 35.93 13.98 | 30.89 | 300 321 V
7440 52.05 -1.95 54 30.65 36.41 14.75 | 29.76 | 300 321 \Y,
\Y,
V
\Y,
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swanronas. FCC RADIO TEST REPORT

Report No. : FR230830001-01A

* 6855 117.79 - - 98.81 35.88 1414 | 31.04 | 400 93 P H
* 6855 109.47 - - 90.49 35.88 1414 | 31.04 | 400 93 A H
7224.2 59.9 -28.3 88.2 38.73 36.87 14.5 30.2 400 93 P H
7238.6 51.79 -16.41 68.2 30.53 36.89 14.52 | 30.15 | 400 93 A H
H
802.11a
H
CH 181
* 6855 115.75 - - 96.77 35.88 1414 | 31.04 | 300 93 P \Y,
6855MHz
* 6855 107.53 - - 88.55 35.88 1414 | 31.04 | 300 93 A V
7191 60.26 -27.94 88.2 39.3 36.82 14.46 | 30.32 | 300 93 P \Y,
7207.4 51.76 -16.44 68.2 30.69 36.85 14.48 | 30.26 | 300 93 A V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
* 13070 49.64 |-38.56 88.2 60.28 38.95 18.28 | 67.87 - - P | H
* 19605 40.66 | -33.34 74 43 37.58 12.84 | 52.76 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
* 13070 55.82 | -32.38 88.2 66.52 38.89 18.28 | 67.87 - - P |V
6535MHz
* 19605 4174 |-32.26 74 44.08 37.58 12.84 | 52.76 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
* 13390 5458 | -19.42 74 64.11 39.63 18.52 | 67.68 - - P | H
* 13390 45.87 -8.13 54 55.4 39.63 18.52 | 67.68 - - A | H
20085 37.31 -36.69 74 39.51 37.61 12.94 | 52.75 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
* 13390 58.26 | -15.74 74 67.76 39.66 18.52 | 67.68 - - P |V
6695MHz
* 13390 50.63 -3.37 54 60.13 39.66 18.52 | 67.68 - - AV
20085 38.15 | -35.85 74 40.35 37.61 12.94 | 52.75 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13710 49.39 -38.81 88.2 58.36 40.18 18.72 | 67.87 - - P H
20565 35.83 -38.17 74 37.18 37.81 13.61 | 52.77 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 53.08 -35.12 88.2 62.04 40.19 18.72 | 67.87 - - P |V
6855MHz
20565 36.85 -37.15 74 38.26 37.75 13.61 | 52.77 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 408 9043300

Page Number

: C30 of C50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
6535 116.55 | 28.35 88.2 98.07 35.36 13.84 | 30.72 - - P H
6535 108.63 | 40.43 68.2 90.15 35.36 13.84 | 30.72 - - A | H
7370 52.53 -1.47 54 31 36.62 14.67 | 29.76 - - A | H
H
802.11ax H
HE20 Full H
CH 117 6535 117.98 | 29.78 88.2 99.5 35.36 13.84 | 30.72 - - P |V
6535MHz 6535 109.29 | 41.09 68.2 90.81 | 3536 | 13.84 | 30.72 - - \%
7384 52.31 -1.69 54 30.77 36.59 14.69 | 29.74 - - \
\Y
\Y
\Y
6695 117.05 | 28.85 88.2 98.03 35.93 13.98 | 30.89 - - P H
6695 108.41 | 40.21 68.2 89.39 35.93 13.98 | 30.89 - - H
7391 52.38 -1.62 54 30.83 36.58 14.7 29.73 - - H
H
802.11ax H
HE20 Full H
CH 149 6695 108.5 40.3 68.2 89.48 35.93 13.98 | 30.89 - - AV
6695MHz 7398 52.35 | -1.65 54 3079 | 36.57 | 14.71 | 29.72 - - A |V
6695 117.27 | 29.07 88.2 98.25 35.93 13.98 | 30.89 - - P |V
V
\Y
V
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FCC RADIO TEST REPORT

Report No. : FR230830001-01A

6855 116.46 - - 97.48 35.88 14.14 | 31.04 | 300 94 P H
6855 106.91 - - 87.93 35.88 14.14 | 31.04 | 300 94 A | H
7398 52.32 -1.68 54 30.76 36.57 14.71 | 29.72 | 300 94 A | H
7213.41 60.24 | -27.96 88.2 39.13 36.86 14.49 | 30.24 | 300 94 P H
802.11ax 7235.25 5123 |-16.97 68.2 29.99 36.89 1451 | 30.16 | 300 94 A | H
HE20 Full H
CH 181 6855 115.52 - - 96.54 35.88 1414 | 31.04 | 300 | 318 P |V
6855MHz 6855 105.98 - - 87 3588 | 14.14 | 31.04 | 300 | 318 | A | V
7370 52.47 -1.53 54 30.94 36.62 14.67 | 29.76 | 300 | 318 AV
7196.64 61.02 -27.18 88.2 40.01 36.84 14.47 30.3 300 | 318 P |V
7233.69 51.31 -16.89 68.2 30.09 36.88 14.51 | 30.17 | 300 | 318 AV
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 13070 47.69 |-40.51 88.2 54.98 39.73 19.95 | 66.97 - - P H
* 19605 37.2 -36.8 74 38.31 37.97 14.92 54 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 * 13070 47.7 -40.5 88.2 54.99 39.73 19.95 | 66.97 - - P |V
6535MHz | ~ 19605 37.59 | -36.41 74 38.62 | 38.05 | 14.92 54 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 408 9043300 Page Number : C33 of C50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 13390 47.88 |-26.12 74 54.24 40.38 20.23 | 66.97 - - P H
* 20085 37.11 -36.89 74 37.66 38.08 15.19 | 53.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 * 13390 4777 |-26.23 74 54.13 40.38 20.23 | 66.97 - - P |V
6695MHz 20085 37.22 |-36.78 74 37.7 38.15 | 1519 | 53.82 - - PV
* \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13710 49.89 -38.31 88.2 55.94 40.74 20.5 67.29 - - P H
20565 36.75 -37.25 74 36.2 38.26 15.63 | 53.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 181 13710 51.23 -36.97 88.2 57.28 40.74 20.5 67.29 - - P |V
6855MHz 20565 38.02 |-35.98 74 3754 | 3819 | 1563 | 53.34 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise;

floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
6565 113.14 | 24.94 88.2 94.5 3555 | 13.86 | 30.77 | 300 | 101 | P | H
6565 104.6 36.4 68.2 8596 | 3555 | 13.86 | 30.77 | 300 | 101 | A | H
7412 52.11 -1.89 54 30.6 36.52 | 14.72 | 29.73 | 300 | 101 | A | H
H
802.11ax H
HE40 Full H
CH123 6565 115.05 | 26.85 88.2 96.41 3555 | 13.86 | 30.77 | 300 | 318 | P | V
6565MHz 6565 106.01 | 37.81 68.2 87.37 | 3555 | 13.86 | 30.77 | 300 | 318 Y
7384 51.89 | -2.11 54 30.35 | 36.59 | 14.69 | 29.74 | 300 | 318 Y
v
v
v
6685 11529 | 27.09 88.2 96.26 | 3594 | 13.97 | 30.88 | 300 | 99 P | H
6685 104.47 | 36.27 68.2 85.44 | 3594 | 1397 | 30.88 | 300 | 99 H
7405 51.9 2.1 54 30.36 | 36.55 | 14.71 | 29.72 | 300 | 99 H
H
802.11ax H
HE40 Full H
CH 147 6685 116.07 | 27.87 88.2 97.04 | 3594 | 1397 | 30.88 | 300 | 320 | P | V
6685MHz 6685 105.17 | 36.97 68.2 86.14 | 3594 | 1397 | 30.88 | 300 | 320 | A | V
7405 51.99 | -2.01 54 3045 | 3655 | 14.71 | 29.72 | 300 | 320 | A | V
Y
v
Y
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* 6845 112.94 - - 93.96 35.89 14.13 | 31.04 | 300 98 P H
* 6845 104.06 - - 85.08 35.89 1413 | 31.04 | 300 98 A | H
7391 51.91 -2.09 54 30.36 36.58 14.7 29.73 | 300 98 A | H
7242.48 59.93 |-28.27 88.2 38.65 36.89 14.52 | 30.13 | 300 98 P H
802.11ax 7233.24 51.22 -16.98 68.2 30 36.88 14.51 | 30.17 | 300 98 A | H
HEA40 Full H
CH 179 * 6845 112.9 - - 93.92 35.89 1413 | 31.04 | 300 | 322 P |V
6845MHz | - 6845 103.46 - - 84.48 | 3589 | 1413 | 31.04 | 300 | 322 | A | V
7391 51.95 -2.05 54 30.4 36.58 14.7 29.73 | 300 | 322 AV
7178.64 60.77 | -27.43 88.2 39.91 36.78 1445 | 30.37 | 300 | 322 P |V
7236.6 51.18 |-17.02 68.2 29.94 36.89 1451 | 30.16 | 300 | 322 AV
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 13130 47.46 |-40.74 88.2 54.85 39.73 20 67.12 - - P | H
* 19695 37.14 |-36.86 74 38.24 37.97 14.96 | 54.03 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 * 13130 47.81 -40.39 88.2 55.2 39.73 20 67.12 - - P |V
6565MHz |~ 19695 37.13 | -36.87 74 38.14 | 38.06 | 14.96 | 54.03 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 13370 48.95 |-25.05 74 5556 | 4028 | 2021 | 671 | 395 | 203 | P | H
* 13370 40.36 | -13.64 54 46.97 | 4028 | 2021 | 67.1 | 395 | 203 | A
20055 36.94 | -37.06 74 37.61 38.05 | 1516 | 53.88 - - P
802.11ax
HE40 Full
CH 147 * 13370 49.57 | -24.43 74 56.18 | 4028 | 2021 | 671 198 | 247 | P
6685MHz |+ 13370 4042 |-13.58 54 47.03 | 40.28 | 20.21 67.1 198 | 247 | A
20055 37 -37 74 3759 | 38.13 | 1516 | 53.88 - -

K| KKK KK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13690 49.69 -38.51 88.2 55.75 40.77 20.48 | 67.31 - - P H
20535 36.88 -37.12 74 36.36 38.25 15.6 53.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 179 13690 48.81 -39.39 88.2 54.87 40.77 20.48 | 67.31 - - P |V
6845MHz 20535 375 -36.5 74 37.04 | 38.19 15.6 | 53.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
6625 112.83 | 24.63 88.2 93.87 | 35.89 13.9 | 30.83 | 300 | 99 P | H
6625 101.34 | 33.14 68.2 82.38 | 35.89 13.9 | 3083 | 300 | 99 | A | H
7440 51.96 | -2.04 54 30.56 | 36.41 | 1475 | 29.76 | 300 | 99 | A | H
H
802.11ax H
HES0 Full H
CH 135 6625 112.09 | 23.89 88.2 93.13 | 35.89 13.9 | 30.83 | 300 | 318 | P | V
6625MHz 6625 102.42 | 34.22 68.2 83.46 | 35.89 13.9 | 30.83 | 300 | 318 Y
7412 51.96 | -2.04 54 3045 | 36.52 | 14.72 | 29.73 | 300 | 318 Y
v
v
v
6705 110.89 | 22.69 88.2 9186 | 3594 | 13.98 | 30.89 | 300 | 100 | P | H
6705 101.19 | 32.99 68.2 82.16 | 3594 | 13.98 | 30.89 | 300 | 100 H
7398 51.91 -2.09 54 30.35 | 36.57 | 14.71 | 29.72 | 300 | 100 H
H
802.11ax H
HES0 Full H
CH 151 6705 111.33 | 23.13 88.2 92.3 35.94 | 13.98 | 30.89 | 300 | 319 | P | V
6705MHz 6705 102.28 | 34.08 68.2 83.25 | 3594 | 1398 | 30.89 | 300 | 319 | A | V
7384 51.94 | -2.06 54 30.4 3659 | 14.69 | 2974 | 300 | 319 | A | V
Y
v
Y
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6785 111.88 - - 92.83 35.94 14.06 | 30.95 | 300 | 100 P H
6785 100.96 - - 81.91 35.94 14.06 | 30.95 | 300 | 100 A | H
7405 51.97 -2.03 54 30.43 36.55 14.71 | 29.72 | 300 | 100 A | H
7181.5 59.77 | -28.43 88.2 38.88 36.79 14.46 | 30.36 | 300 | 100 P H
802.11ax 7231 5115 |-17.05 68.2 29.94 36.88 1451 | 30.18 | 300 | 100 A | H
HES80 Full H
CH 167 6785 110.47 - - 91.42 35.94 14.06 | 30.95 | 300 | 317 P |V
6785MHz 6785 100.86 - - 81.81 3594 | 14.06 | 3095 | 300 | 317 | A | V
7384 51.92 -2.08 54 30.38 36.59 1469 | 29.74 | 300 | 317 AV
7209.5 60.13 | -28.07 88.2 39.05 36.86 1448 | 30.26 | 300 | 317 P |V
7243.5 51.18 |-17.02 68.2 29.9 36.89 14.52 | 30.13 | 300 | 317 AV
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 13250 4785 |-26.15 74 95.41 0 19.97 | 67.53 - - P | H
* 19875 36.2 -37.8 74 371 38.09 15.05 | 54.04 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 135 * 13250 47.86 |-26.14 74 95.42 0 19.97 | 67.53 - - P |V
6625MHz | ~ 19875 35.78 | -38.22 74 36.79 | 37.98 | 15.05 | 54.04 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 13410 49.41 -38.79 88.2 55.56 40.45 20.24 | 66.84 - - P | H
* 20115 37.31 -36.69 74 37.78 38.1 15.22 | 53.79 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 * 13410 48.52 |-39.68 88.2 54.67 40.45 20.24 | 66.84 - - P |V
6705MHz | ~ 20115 37.74 | -36.26 74 38.16 | 38.15 | 1522 | 53.79 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13570 49.08 -39.12 88.2 54.58 40.82 20.38 66.7 - - P H
20355 38 -36 74 38.01 38.19 15.44 | 53.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 167 13570 48.65 -39.55 88.2 54.15 40.82 20.38 66.7 - - P |V
6785MHz 20355 37.43 | -36.57 74 37.52 | 38.11 | 1544 | 53.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise;

floor only.
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WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
* 6665 105.09 - - 86.06 35.96 13.94 | 30.87 | 300 7 P H
* 6665 95.77 - - 76.74 35.96 13.94 | 30.87 | 300 7 A H
7412 52.03 -1.97 54 30.52 36.52 14.72 | 29.73 | 300 7 A H
7238.76 60.97 -27.23 88.2 39.71 36.89 14.52 | 30.15 | 300 7 P H
7283.4 59.3 -14.7 74 37.83 36.9 14.57 30 300 7 P H
802.11ax
7240.2 51.23 -16.97 68.2 29.96 36.89 14.52 | 30.14 | 300 7 A H
HE160 Full
* 6684 104.03 - - 85 35.95 13.96 | 30.88 | 200 177 P \Y,
CH 143
* 6677 93.67 - - 74.64 35.95 13.96 | 30.88 | 200 177 A V
6665MHz
7405 51.95 -2.05 54 30.41 36.55 14.71 29.72 | 200 177 A \Y,
7225.08 59.8 -28.4 88.2 38.63 36.87 14.5 30.2 200 177 P \Y,
7252.44 60.06 -13.94 74 38.73 36.9 14.53 30.1 200 177 P V
7225.8 51.24 -16.96 68.2 30.07 36.87 14.5 30.2 200 177 A \Y,
7302.12 51.33 -2.67 54 29.78 36.89 14.59 | 29.93 | 200 177 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13330 50.45 | -23.55 74 60.25 | 39.43 | 1848 | 67.71 | 400 | 205 | P | H
13330 41.31 | -12.69 54 51.11 3943 | 1848 | 67.71 | 400 | 205 | A
19995 3552 | -38.48 74 37.9 3763 | 12.82 | 52.83 - - P
802.11ax
HE160 Full
CH 143 13330 5419 | -19.81 74 64.02 39.4 18.48 | 67.71 | 400 | 261 | P
6665MHz 13330 44.68 -9.32 54 54.51 394 18.48 | 67.71 | 400 | 261 | A
19995 36.64 | -37.36 74 39.08 | 3757 | 12.82 | 52.83 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

78.602 35.31 -4.69 40 52.6 13.56 1.57 32.42 - - Q| H

78.602 40.76 0.76 40 58.05 13.56 1.57 32.42 - - P H

141.55 36.47 -7.03 435 49.33 17.6 1.95 32.41 - - P H

283.17 35.67 -10.33 46 46.31 19.06 2.73 32.43 - - P H

394.72 31.83 -14.17 46 39.04 21.89 3.39 32.49 - - P H

749.74 32.66 -13.34 46 32.42 28.1 4.54 324 - - P H

940.83 34.14 -11.86 46 29.53 30.75 5.15 31.29 - - P H

H

H

H

H

802.11a H

LF 33 35.99 -4.01 40 43.8 23.7 0.93 32.44 - - Q| vV

33 41.45 1.45 40 49.26 23.7 0.93 32.44 - - P |V

46.602 37.6 2.4 40 52.9 16 1.14 32.44 - - Q| vV

46.602 429 29 40 58.2 16 1.14 32.44 - - P |V

56.277 37.08 -2.92 40 56 12.24 1.27 32.43 - - Q |V

56.277 40.78 0.78 40 59.7 12.24 1.27 32.43 - - P |V

69.128 34.66 -5.34 40 53.11 12.51 1.46 32.42 - - Q |V

69.128 38.86 -1.14 40 57.31 12.51 1.46 3242 - - P |V

101.049 35.84 -7.66 43.5 50.32 16.21 1.72 32.41 - - P |V

212.548 33.99 -9.51 43.5 48.91 15.1 2.38 324 - - P |V

\Y

V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBupV/im) (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|/(H/IV)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CHO01
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpyV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408 9043300

Page Number

: C50 of C50




seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.6°C

Test Engineer : Minh Nguyen

Relative Humidity : 39.6~53.2%
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

4+2 Horizontal Fundamental

1 (@BuVim) Date: 2022.04.21

el (dBuVim) Date: 2022.04.21

1100 e

= N SRl e e T

st
U P S DT 50 A A i
40.0| 40, nM
300 300
20 209
109 109
% E o s U I T
Freauency iz Hreauency k)
Site 03CHO2-CA Site :03CHO2-CA
Condition PEAK_BE(UNITI)_6E 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. oo 2022 0421 iy bats 0220021
1500 1300
1200 1200

"

= B T oty

400) 400 //_/—M‘/M 1
309 00—
200) 200)
100 100]
25 5350, EQ 5390, 5910, 5930, 950 5965 000 2000 3000, 2000, 5000, 5000, 7000, E
Frequency (MHz) Frequency (MH2)
site 03CHO2-CA site :03CHO2-CA

Condition  : AV6_BE(UNTT)_6E 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : AV6(UNIT)_6E 3m HORN-HF_01895_2021 HORTZONTAL
BW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

4+2

Vertical

Fundamental

1 @BuVim)

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto
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Condition  : PEAK_BE(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNII)_6E 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By bate: 2072.0421 J aBvm) vate: 20220421
1300 1300
1200 1200
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Site 03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL Condition

+ AVG(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH45 6175MHz

4+2 Horizontal Vertical

A (@Buvim) Date: 20240417 A (¢Buvim) Date: 20240447
1300 1300

1200 1 1200 :
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Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL

Condition  : PEAK(UNIT)_GE 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

70.0| P AVG(UNI_BE] 70.0| AVG(UNI)_GE ]
eSSl g .y ST I -
500 T L - 500 —————

400 e 400 e

300" WW/_/‘ MOM —

Site 03CH02-CA

Site 03CH02-CA
Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D4 of D98



seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH93 6415MHz

4+2 Horizontal Vertical

| aBovim) bat: 2024.0417 ) By et 20240417
130 1300)
1200 1200 -
100 10g
1000 100
900 P s0a) f—
o 18l o i e e e BT I
700 MMJ 700 —
. M e o ittt ra—— R
50 — s00) s
PR Aofmas
200 300)
200 200
100 100
007000 £ 000, Za0o. oo Y 00— 7000 £ o0, 00 oo Todo 8000
pe——— pe———"
Site 03CHO02-CA Site 03CHO2-CA
Condition PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
Peak
) By bate 20240417 ) aBom) et 20240417
1300 1300
1200 1200)
109 10g "
1000 100
o00) s0a)
w00 00
700 Ao o€ 700 -
w1 el i R ST I :
500 o s00) —
400 W 400 e
Jﬂﬂ'fM‘ 300
00 200
100 100
007000 e o0, 0 oo Y 007000 5000 o0, o0 a0 oo 5000
e——" reauency (M)
Site 03CH02-CA Site 03CHO2-CA

Condition  : AVG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

Avg.

TEL : 408 9043300 Page Number : D5 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

4+2

Horizontal

Fundamental

Peak

w0
120.0| 120.0{ 1
109 Sl o)
500 [
. EiNgalih j
BN RO " P o o
M et
0
s LN S w3 L I N T
JET— cency e
sie o3cHoz-CA St o3cHozCA

Condition  : PEAK_BE(UNIT)_6E 3m HORN-HF_01895_2021 HORTZONTAL

BW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNIT)_6E 3m HORN-HF_01895_2021 HORTZONTAL
RS

BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Avg.

110.0| 110.0| 1

s ff“ s

80.0) // 80|

= o 1 i A Y -
400 — 400 _/,_/—’/—"/“/‘W 1

30.0f Jna’_—/

Condition  : AV6_BE(UNIT)_6E 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

site :03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN-HF_01895_2021 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D6 of D98



seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO01 5955MHz
4+2 Vertical

Fundamental

oum R o onemroan
90.0) 90.0| PEAK(UNI)_GE
1 Lt

S W Tjﬁ

I |
500 WWW
409 B
309 309
200 200
100 100
25 550, ED 5090, 510, 5930, 050 5085 000 2000 3000. 000, 00. 0. 7000. 3000
Frequency (MHz) Froquency (MHz)
site 03CH02-CA Site :03CH02-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL Condition  :PEAK(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
A (dBuvim) Date: 2022-04.20 A (dBuvim) Date: 2022.04.20
1309 1300]
1209 1200)
1109 | 10,
1000 1000]
90 900
809 = 80
09 700 = AVGUND_GE
o = “HHE T
500 S 500 ———
409 40 e
300 sog=———"]
209 209
100 100
25 5650, ED 5090, 510, £ 050 5085 000 2000 3000. 200, 5000, 0. 7000. 3000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site :03CH02-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL Condition  : AVG(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto :

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D7 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR230830001-01A

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH45 6175MHz

4+2

Horizontal

Vertical

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) @Buvim) Date: 2024.04.17 ) @Buvimy Date: 2024.04.47
1300 1300
1200 1200
100 y
1000 1000
200 peAKuM_GE s PeAKUN,6E
e 1 e g e i EiEallsne I
=
60.0] 60.0f =
I e
500 i 50 T L
wnw 10 ot
300 300
200 200
100 100]
00 2000, 000, 000, 5000 00, To00. 00 00 7000 000, o000 5000 5000 7000 00
Froquency () Frequency (WHz)
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition PEAK(UNIT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 20240417 ) @wuvimy Date: 2024.04.17
1300 1300
1200 1200
. .
109 1100
1000 1000
900 a00
800 500
700) AvGunn ] 709 avom_se|
R maliae = : oSl %
50.0 e 50.0(
o
b PR b
NPT e
300 300
200 20|
100 100]
w00 7000, 000, 000, 5000, 500, To00. 00 007000 ED 00 5000 5000 7000 000
Frequency (WHz) Froquency (Wz)
Site 03CHO2-CA Site 03CHO2-CA
Condition /AV6(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition /AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D8 of D98



seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

4+2 Horizontal Vertical

1 (@BuVim) Date: 20240417 A (@BuVim) Date: 2024.04.17
1300) 1300

1200) 1200 :

1104 1100|

1000) 1000

900 PEAK(UNI)_6E 90|

oo (PP oo JHFHIFT I T

70|
a0l ———s 00l T
prtrtn A oA e ee—
509 e e e 0. “MW
40,0l 400f
300 300
200) 200
109 100
w00 2000, 000 000, 5000 000, 7000, w000 000 2000 ETy 000, 5000, G000 7000, 000
Froquency (Wiz) requency (WHz)
site 03CH02-CA Site 03CH02-CA
Condition PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition PEAK(UNIT)_6E 3m HORN_02140_240129 VERTICAL
A (@Buvim) Date: 2024.04.17 A @B Date: 20240447
1300 1300]
1200 1200
1100 1100
1000 1000
900 900
s00) 804
700 avoun_se| 700 . V(NG
- A
509 50
7 L z
500 00 eSS e
e
40.0| W 40,0/ e
o™
300 300|
200 200
100 100]
w00 2000, ETy 000, 5000, 5000 To00. 00 000 2000 000 000, 5000 000 7000, 000
Frequency (WHz) Froquency (Wiz)
Site 03CHO2-CA Site

Condition  : AVG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 VERTICAL

Avg.

TEL : 408 9043300 Page Number : D9 of D98



swanronas. FCC RADIO TEST REPORT Report No

. FR230830001-01A

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO03 5965MHz

4+2 Horizontal Fundamental

A (@Buvim) Date: 20220421

BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak

e amavim) Date: 20220421
1300 130
1200 120 '
1100l P o)
1000 | 1000
90 90.0f PEAK(UNI)_GE.
L R el =
709 704
600 WW 60.0] j R T
soolinetmidptpretpmgpaibaia Y 500 ol
400 AnnwW
200 30
209 204
100 100
o5 S0 w0 @ sen mw s wm s mes TR T ED o0 5000 w00, 7o £
Freaquency (Wn) Frequency (WHz)
site 03cHo2-CA site :03CH02-CA
Condition PEAK_BE(UNII)_6E 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN-HF_01895_2021 HORIZONTAL
8W:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim) Date: 2022.04.21

el (dBuVim)

Date: 2022.04.21

1300
1200
0|

- v .

AVG(UNI)_GE

2

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

e
400) 400 e
309 S0 T
200) 200)
100 100]
05 a0, 580, 5670 5090, 5910, 5930, 5950, 5970, 5985 000 2000 3000, 2000, 5000, 5000, 7000, E
Frequency (MHz) Frequency (MH2)
site 03CHO2-CA site :03CHO2-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300 Page Number

: D10 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

4+2

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2022.04.21

(s

mwwwwwwwmwww

Site

5 50, w0 5670 5890, 5010, 5030, 5950 5970, 5985
Frequency (MHz)

03CHO2-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@Buvim)

Date: 20220421

e JH WL T
O P it

i

PEAK(UNI_SE

304
200
100
o0 2000, 3000, 000, 00, . 7000 000
Fraquency (MH2)
Site :03CHO2-CA

Condition  :PEAK(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Avg.

A (@BuVim) Date: 20220421

f/\/‘\/’\/—\

Site
Condition

Sa30. B850 570 G0 5010 5030 590 5970, 5085
Frequency (MHz)

03CH02-CA

AV6_BE(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) (@Buvim) ba

te: 2022.04-21

AvG(UN)_6E

e
400 J————
300"
200]
100]
000 2000 3000,

200, 5000, 0. 7000.
Frequency (MHz)
Site :03CH02-CA
Condition  : AVG(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D11 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR230830001-01A

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH43 6165MHz

4+2

Horizontal

Fundamental

Peak

) @Buvim) Date: 2024.04-17 A (@Bavim) Date: 2024.04.17
1300 1300)
1200 1200 4
1100 1100
1000 1004
900, 90.0/ = PEAK(UNII)_GE
1N e i
500 . 600
LN p—
500 d o b pel mww MW o
400 400
300 300
200) 200
100 100
5030, 5950, 5970, 5990, 5910, 5930, 5950 5370, 5990, 6010, 6030. 6050, G070 G090, 6110, 6130 6165 w0 zo00. 3000, 00 00, 00, 7000, 00
Froquency (WHz) Fraquency (MH2)
Site 03CHO2-CA Site. :03CHO2-CA
Conditi

o : PEAK_BE(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL

Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL

Avg

1 (@BuVim) Date: 20240417

1055830, 5850, 5870, 5890, 5910, 5930. 5950, 5970, 5990, 6010, 6030, 6050, 6070, 6090, 6110, 6130. 6165,
y (M)

Site
Condition

Frequency (MHz)
03CH02-CA

AV6_BE(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL

) (@Buvim)

Date: 20240417

1 A R ) ) S

AvG(UN)_6E

400 P —
3007
200]
100]
000 2000 3000, w000 5000, 5000, 7000. 8000
Froquency (MHz)
Site +03CH02-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

TEL : 408 9043300

Page Number

: D12 of D98



swanronas. FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH43 6165MHz

4+2

Vertical

Fundamental

Peak

A (@Buvim) Date: 2024.04.17

1300
1200

1100
1000
90|

8055830, 5850, 5670, 5890, 5910. 5930, 5950, 5970, 5990, 6010, 6030, 6050. 6070, 6090, 6110, 6130, 6165,

Frequency (MHz)
Site 102-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL

A (@BuVim) Date: 2024.04.17

90.] PeAKuNI,_6E|

ma T

00 it | eengaussmanetet
50| MVW‘W"““”’WW

P

000 200, 3000, 4000, 5000, 5000. 7000, 8000
Froquency (MHz)
Site 03CH02-CA

Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL

Avg

el (GBuVim) Date: 20240417

055830, 5850, 5870, 5690. 5910, 5930, 5950. 5970, 5990. 6010, 6030. 6050. 6070, 6090, 6110, 6130, 6165
Frequency (Miz)

site 2-CA

Condition  : AV6_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL

A (@Buvim) Date: 20240417

=SHHET ey T

50 M ==

——
moﬂm
300}

000 200, 3000,

4000, 5000, 5000. 7000, 8000
Frequency (MHz)

Site

Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 VERTICAL

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz

4+2 Horizontal Vertical

1 (@BuVim) Date: 20240417 ) (@Buvim)

Date: 2024.04.17
1300 1300)
1200 1200)
1100 1100
1000 1004
900 PEAK(UNI, € 004 _ PEAK(UNI) 6E
s JHF AT T i i e e i
700 700
500 i 600 A | i it
L
500 ym M 50 e
400t en” i
300 300
200) 200
100 100
w00 2000, 000 000, 5000 000 To00. 00 w0 zo00. 3000, 00 00, 000 7000, 00
Froquency (WHz) Fraquency (MH2)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 VERTICAL

Peak

A @BuVim)

—— e —
-

"

o TN mal A oo TN ) ;

o =L i

400 f/_\/\_//k\. 4020 e

30,0~ S Jn.nw

o

Site 03CHO2-CA Site. :03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

Avg

TEL : 408 9043300 Page Number : D14 of D98



seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH07 5985MHz

4+2 Horizontal Fundamental

A (@Buvim) Date: 20220421

e @gavm) Dot 2072.0021
1300 1300
1200 1200
1109 10
AT

100 1000
a0 1 a0l pEAKun o
il oy | S
700 L 704 — : A h(umi%
00| e o0

— T e e s e
%09 504 e
400) Y SRS Lo
209 200)
200 200
109 100

s ww w0 ww wm w0 ww o oz o0 70 5000 w000 700 C

Freauency (W)

2000 5000.
Frequency (MH)
site 03CH02-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN-HF_01895_2021 HORTZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site :03CHO2-CA
Condition  : PEAK(UNTT)_6E 3m HORN-HF_01895_2021 HORTZONTAL

Peak

) @wuvimy Date: 20220421 ) @Buvim) Date:2022.04.21
1300 1300
1200 1200
1100 10
1000 e | 1000
900 a0
500 500
700 S 709 avsunn s
A - 1R R e = . | e
sog = 500] — —— [~
409 400) ~/_W——/—Nv—/¢
30.0 0=
200 200
100 100
o S0 w0 ww. seo s sw. 6o 605 007000 ED 000 ED £ 7o w00
Freaquency (WHe) Froquency (WHr)
Site 03CHO2-CA Site 03CHO2-CA
Condition /AVG_BE(UNIT)_6E 3m HORN-HF_01895_2021 HORIZONTAL Condition /AV6(UNIT)_6E 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D15 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

4+2

Vertical

Fundamental

Avg.

AVG(UNII)_6E 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @Buvim) Date: 2022.04.21 A (gBuvim) Date: 2022.04.21
1300 1300|
1200 1200
1100 - 1100
g T g A g sty
1000 1000
50| f‘”“ 90| PEAK(UNI 6E
- TN el A S e———
700 700
gt
00| MW 00| e
500 s00f WWWWM
00| 0.0 par
300| 300|
20| 20|
100] 100]
o5 E-mTn EXD Sso s e Gl 602s 000 2000 000 000, 5000 5000 To00. 00
Froquency (Wiz) Froquency (WHz)
Site 03CHO02-CA Site 03CHO2-CA
Condition PEAK_BE(UNLIT)_6E 3m HORN-HF_01895_2021 VERTICAL Condition PEAK(UNIT)_6E 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000kHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2022.04.21 A 6Buvim) Date: 2022.04.21
1300 1300]
1200 1200
1100 1100
1000 N N 1000
900 900
s00) 804
700) p— 700) - Avoum, s
R ——— T mal e 7
—T L 1 2 ] |
sool 500 L
40.0| 40,0/ ,—/A/‘/\M
/‘b‘—’/q/_/
300 300|
200 200
100 100]
55 E EXD s s S Gl 602s 000 2000 000 000, 5000 000 7000, 000
Froquency (W) Froquency (Wiz)
Site 03CHO2-CA Site 03CHO2-CA
Condition  : AV6_BE(UNII)_6E 3m HORN-HF_01895_2021 VERTICAL Condition

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH39 6145MHz

4+2 Horizontal fundamental

A (@Buvim) Date: 20240419 A dBuvim) Date: 2024.04.19
1300 1300

1200 1200 .

1100 o)

1000 1000

900 904

535 = ET1 /I B SR [N
T » rdip kwmwmw’w""”m sl w/ N

9 | 9 WMMMM
400 | PR S
09 s00)
00 200
100 100
5w s wm ww s s o es w0z E a0 o w00 )
Froquency (i) Froquency (MH:)
site 2-cA sire < 03CHo2-CA
Condition  + PEAK_BE(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL

Peak

A (@BuVim)

I e R
-

p”

700, 70.0| = AVG(UNI)_GE
e | oo e e
o ‘ IlEmE=——
400 40| ///J’\/“/

30.0| 30,0

-

Site 03CHO2-CA Site :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

Avg

TEL : 408 9043300 Page Number : D17 of D98



seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH39 6145MHz

4+2 Vertical fundamental

A (@BuVim) Date: 2024.04-19

o o aze st
110.0| 110.0| 1

w0 w09

90| 90.] kuw» o
ol ] I ———
= il

s00] A 500 W Nt
50,0/ 50.0( Ve
40.0| 40,0} M

300] 30|
200) 200)
100] 100]
a5 5890, 5910, 5930, 5950, 5970, 5990, 010, 6025 000 200, 3000, 4000, 5000, 5000. 7000, 8000
Frequency (MHz) Froquency (MHz)
Site 102-CA Site 03CH02-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL

Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL

Peak

el (@BuVim) Date: 20240419

A ¢Buvim) Date: 2024.04.19
1300 1300

1200 1200

10| 10| -

1000 1000

90 900

700, 700 = AVG(UNI)_GE |

o e HHFHHH = ==
S m—

50,0/ e 0f

I . m (e
e —

40| 400 “—‘//v/_/\f
300 300}
200 200
100 100

o s s smn S s swe oot ooz oo zoes, Sad a0 o ooos. Tads a0

rsquency (e reauency
Site

2-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 VERTICAL

Avg
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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Condition  : AV6_BE(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
L0008 VoW 000K 2 ST At AW I000000k s VoW 0300k WAt
Avg

TEL : 408 9043300

Page Number

: D60 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR230830001-01A

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH181 6855MHz

4+2

Vertical

Fundamental

Peak

) aBovim) vate 20240419 v a0 oate 0240410
130 1300

1209 1200 ,

10g 1o

100 100

%00 pea et st s00) _ v
e e e e I

700 700

60.0| H 60.0f s
50 s00)

100 oot

200 300

200 200)

100 100

= e S380.7000.7020-7040.ToR0-T080.7R00.7120.7440.150.7180.7200.7220. 7245 oo zog0 3000 000 o a0, 00 o0
roquency ) pE———

Site 03CH02-CA Site. :03CHO2-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

1 (@BuVim)

Date: 20240419

Ve BEUM) 6

400)
300
200
109
a5 600, o8 a 080.7100.7120.7140.7160.7180.7201 215
Frequency (MH2)
Site 03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) a8y

Date: 20240419

et HE IR i

aveunn_e|

09 SR e
400 =
B

00—

200)

100

000 2000, 300, 4000, 5000, 5000, 000 8000
Froquency (MHz)

Site :03CH02-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR230830001-01A

Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH123 6565MHz

4+2

Horizontal

Vertical

Avg

s00)

H-HFTH
o

=i

TSN

2

200)
100
000 2000, 3000, 4000, 5000, 5000, 7000, 5000
Frequency (MH2)
site 03CH02-CA
Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

00

) aBom) Date: 20240419 — Date: 20240419
1500 1500
1200 1200 .
10g 10
100 1000
%00 pEAKuND,BE a0 v
=T ]l e T =R e ;
700 700 W‘J
00l ot o0l
500 oottt st T 500 i
At D I
300 300
200 200
100 100)
0 7o, D o0 5000 Ga00. o o0 7000, 5000 200, So00 o Tom w000
Frequency (MHa) Freauency MHa)
site 03cH02.CA sire :03cHo02.CA
Condition PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
RBWA1000.000KHz VBW:3000.000kHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Peak
) By Date: 20240419 o Date: 20240419
130 1300
1200 1200
10 0
100 1000
%00 s0q)
a0l o0
704 - 700

R N sl

30

AVG(UNI)_SE

200)
100
000 2000, 300, 300, 5000, 6000, 7000, 000
Frequency (MH2)
site :03CHO2-CA
Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR230830001-01A

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH147 6685MHz

4+2

Horizontal

Vertical

A (@BuVim)

Date: 20240419

Avg

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

ovel (B Date: 2024 0419
1300 1304)
1200 1200)
1100 1100
1000 1004
a0 PEAK(UNI_5E 904 _ PEAKUN_6E
s JHIIT |=h i w [T =)
700 700
500 F P LR 600 Lpamestos s
s0d P sad MWW”W
0 0fussmit 400t e
300 304
200) 200
100 100
000 2000 000, 000, 00, 000, 7000, 00 w0 zo00. 3000, 000, o G000 7000, w000
Frequency (Wii) Froquency (M)
site 03CHO2-CA site +03CH02-CA
Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL Condition : PEAK(UNTT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 2024.04-19 ) (08 Date: 20240419
1300 1304)
1200 1200)
1100 1100
1000 1000
a0 904
800 o0
700) avotunn s o0 _ avaum,_se|
ot A == i P W =
50 — L 504 ==
400 5 HHE L LSt i 400 S BRI S
B 00—
200 200
100 100
000 2000 ETy 000, So00. 000 7000, 00 w00 7000, 3000, 000 5000 000, 7000, w000
Frequency (WHi) Frequency (MHz)
site 03CHO2-CA site +03CH02-CA
Condition  : AVG(UNTT)_6E 3m HORN_02140_240129 HORTZONTAL Condition

+ AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 7 6525~6875MHz Band Edge @ 3m
e LI ] Fj
]
s00) Mo oo a P s00) e
-
40.0| An.nwv’v"“"w
-
m
Site 03CH02-CA :03CHO2-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000f~" 100.0{
o
] I
;
Y
e e T
S —
30.0 Jn.n/"/
o
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
ROVHOOD00NE 2 VEW000K 12 ST At R0 08 VW 03096 WAt
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH179 6845MHz

4+2 Vertical Fundamental

A (@BuVim) Date: 20240419 evel (@8 Date: 20240419
1300) 1300
1200) 1200
mosler ki 0|
1000) 1000
900 pEAK_ BE(uN 6 90| PEAK(UNI G|

z ST
: I e R

3
z
4
:
>
>
’ZU

-
oy
Site 03CHO2-CA Site :03CHO2-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1000/ 1000
d
by W : 1 R T | Y
m — 9 [
400 40,0 e
30.0| Jn.n/"'—//
s
Site 03CHO2-CA Site :03CHO2-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition

+ AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto :

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg

TEL : 408 9043300 Page Number : D65 of D98



seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH135 6625MHz

4+2 Horizontal Vertical

1 @B Date: 2024.04.19 el (@Buvim) Date: 2024.04-19
1300 1300)
1200 1200)
1 |
1100 1100
1000 i 1004
900 Ml peaqun s 904 PEAKIUN 6E
]
=81 Ny SIS
: \
o00) s 600] P R
WMWM IR e
50.0) 500] A O
e P

YT Iy —
300 304
200) 204
100 100

o0 2000, 300, 2000 5000, 000, 7000 E o0 zo00. ED 000 5000 5000 7000, w000

Frequency (MHz) Frequency (MHz)

site 03CHO2-CA site :03CH02-CA

Condition : PEAK(UNTT)_6E 3m HORN_02140_240129 HORTZONTAL

Condition  : PEAK(UNTT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) omvim) Dot 20240419 vl vy Date 2024 0419
1300 1204
1200 1200
100 100
100.0| h 100.0f
%00 s0q
w00 s0d

700) AVG(UNI)_BE. 700

st P I T R wt JH T ] r@u

2

< P —

400 40 e

R T

300 300

200 200

100 100

o0 200, 3000, 000, 5000, 000 7000, 000 000 Z000, 3000, 000, 5000, 5000, 7000, w000
Frequency (Wiz) Frequency (MHa)

site 03CH02-CA site :03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH151 6705MHz

4+2

Horizontal

Vertical

A (@BuVim)

Date: 20240419

Avg

I S R

D

209
100
000 2000, 3000, 000, 5000, 5000, 7000. 3000
Frequency (MHz)
Site 03CH02-CA
Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

=iy g ESE e ey A
L psstron
i " R
_ "

0.0 it 40.0| W.»_MW

Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

a0 ‘ a0l

aveunn_e|

s00] =

400 —

——

300

200)

100

000 2000, 300, 4000, 5000, 5000, 7000, 8000
Froquency (MHz)

Site :03CH02-CA
Condition

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH167 6785MHz

4+2

Horizontal

Fundamental

A (@BuVim)

Date: 20240419

‘MW"W‘
%00
a0 -~

PEAK_BE(WUNI_6E

evel (@8

Date: 20240419

1300
1200
o)
1000

e [T

PEAK(UNI G|

Avg

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

709 700 /
609 el 5 i 600 WWW‘““MN/ iy
500 50 . et
P ek
409 400}
309 309
200 200
100 100
745 6800, 300, 7000, 7100, 7200, 7245 000 2000, 3000. 000, . G000, 7000, 000
Frequency (Miz) Frequency (MHa)
Site 03CH02-CA Site +03CHO2-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A dBuvim) Date: 2024-04.19 2 a8y Date: 20240419
1309 1300)
1209 1200)
1109 10,
1000 1000)
o] wd
809 80
709 . AVG_BEWN 6 704 - AvG{uNn_GE
600 N 600 !
T 1
500 —— 500
409 400 ——
309 Jn.n/
209 209
100 100
745 6800, 00, 7000, 7100, 7200, 7245 000 2000, 3000. 000, 5000. 5000, 7a00. 5000
Freaquency (MHz) Frequency (MHz)
Site 03CH02-CA Site +03CHO2-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL Condition

+ AVG(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR230830001-01A

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH167 6785MHz

4+2

Vertical

Fundamental

1 (@BuVim) Date: 20240419

Avg

AV6_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

v 0 Date: 20240019
130 1300
1209 1200
10 1o
onof VIV wnd
%00 peaK st 6t a0 _ -
M oo LI === I
700 Yo 700
500 Wty oo i 600 AL
o ¥ ¥ S
500 500 PRNSCLL
40.0| AD.UWM
200 300
200 200)
100 100
5 s 00 7oto oo Tao0Tats o0 7000. E 000 o oo, Toto 000
roguency (i) pE———
Site 03CH02-CA Site. :03CHO2-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J By vate 20240419 J oo Date 20240410
130 1300
1209 1200
109 10
1o0ory 100
%00 s0q)
w00l w0l
700 v,k o€ 700 _ avoiwn, s
a0l i o0q)
m S —— = A
40.0| 40.0| e S
30.0 Jn.n/
200 200
100 100
5w w00 Tooo. Fioo. TaooTats oo 7000 E 00 a0, oo Tt 000
ronuancy (ub) Froquoncy (k)
Site 03CHO2-CA Site. :03CHO2-CA
Condition

Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH143 6665MHz

4+2 Horizontal Fundamental

A (@Buvim) Date: 20240419 el (dBuVim) Date: 20240419
1300) 1300

1200) 1200

1109

0|

’
st o F—
L - i g g =
e .

70
.,
500 WW'W 504 \‘www
P
s00) 500 o
40.0| 40 0t T
300 509
204 209
109 100
T T T N T NI T
Heduency i) Fecuency (k)
site 03cHo2-cA Ste  :03cHO2-CA

Condition  :PEAK_BE(UNTT)_6E 3m HORN_02140_240129 HORTZONTAL

Condition  : PEAK(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL
BW:1000000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) By Date 2028 0419 vl vy Date 2024 0419
130 1300
1200 1200
10 0
100 1000 :
900 WWWWWW\\ 900
a0 o0
T — e U e T AN e
50 s00) T B
40.0| 40.0| //N
30.0] 300
200 200
100 100)
e . G0 7w o G 70 0w, 2000, S0 o o w0
reauency M) Froquency o)
site 03cHZ-CA

site :03CHO2-CA
Condition  : AV6(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR230830001-01A

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH143 6665MHz

4+2

Vertical

Fundamental

Avg

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) aBovim) vate 2024 0419 v a0 Date: 20240019
130 1300
1209 1200
10 1o
100 100
b
| I s - fE—H
o g o
4 b, -
a0l ‘ onq)
e mew”’/ bt
509 504 i
400 400} W«M
200 300
200 200)
100 100
s w0 e 5007000 700 T T o0 7000. E 000 o oo, Toto 000
p— pE———
Site 03CH02-CA Site. :03CHO2-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition  : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By vate 20240419 J oo Date 20240410
130 1300
1209 1200
109 10
1000 100 .
soa vy 504
w00 w0l
s {
600) M”‘/\/\,WW AVe_pe({mi_og 609)
500 s0q)
R
100 10 —
200 sngf——
200 200
100 100
R o0 oo T oo 7000 E 00 a0, oo Tote 000
resuncy () Froquoncy (k)
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition

+ AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz

4+2 Horizontal Vertical

1 @Bwvim) Dote: 20240425 o 0B Date: 20240423
1300 1300
1200 1200
109 ol
1000 1000
a0 il
ol 1 e iy o e e IS
700 704
09 —HF H ’7 ’7 lwwwt 9 ﬂ”—‘ H —‘ H lmuML
P et e I 5000 gt L
40.0) - WMW‘WMW’"J”’ 400] e -
300 300
200 209
100 100
906 11000.13000.75000. 7000, 19000 2100, 25000- 2500, 27000 2600, 31000, 33000.35000. 57000, 404 00 71000, 7500015000 17000, 19000, 21000, 300.25000. 27000.29000. 31000.33000.35000.37000. 40000
Freauency (WHz) Frequency (i)
site 03cHo2-CA

site :03CH02-CA

Condition  :PEAK(UNTT)_E im SHF_HORN_841_230822 HORTZONTAL Condition  : PEAK(UNTT)_G6E im SHF_HORN_841_230822 VERTICAL

Peak

Avg.
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz

4+2 Horizontal Vertical

2 I — 7 —
tnnwwmv,—‘,_,—/—/ 00}
Site 03CHO02-CA

:03CH02-CA

s
Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

10.6G
~18G
Avg.

1 (@BuVim)

Date: 2024-04.23 2 a8y Date: 2024-04.23
1309 1300)
1209 1200)
1109 10,
1000 1000)
909 900
809 80
700 700
609 AVGN 6E 609 AVGUND 6E
500 —— 500
B e e ——— 400 —r
309 309
209 209
100 100
2600 38900, 39100, 39300, 39500, 3970 0000 8600 38900, 39100 39300, 39500, 39700, 20000
Freauency (MHz) Frequency (MHz)
03CH02-CA +03CH02-CA
Condition  : AVG(UNII)_6E Im SHF_HORN_841_230822 HORTZONTAL

Condition  : AVG(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

38.6G
~40G
Avg.
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seamran . FCC RADIO TEST REPORT Report No. : FR230830001-01A

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz

4+2 Horizontal Vertical

Date: 2024.04.23 ovel (4Bu Oate: 20240423
1300 1300
1200 1200
100 10
1000 1000
s00) l 904
o e e [ o 1 1 e |
700 - — 70 —
iy I SRS ] ke ol S/ S us e
s00) . 504 SR o)
ot e e
400 2 st et 404 WWMW,«WV\J“
300 300 |
200 200
100 100
500 1000.13000.15000. 7000 1900024000, Z3000. 25000, 2700029000, 1000, 33000.35000.37000. 40000 30 71000, 730001500, 17000, 900021000, 23006.25000.27000.20000. 310 o 0000
s ) roquency (M)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 HORIZONTAL Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

Peak

Avg.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR230830001-01A

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH149 6695MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

2 I — 7 —
40,0, WMW\MW«’—// B
Site 03CHO02-CA :03CHO2-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

38.6G
~40G
Avg.

1 (@BuVim) Date: 20240423 ) a8y Date: 20240423
1300) 1300

1200) 1200

110, 00|

1000) 1000

909 90|

800) s00)

700) 700)

600) AVG(UN) GE 609 AVGUNI) 6E
500 —— s00] —F—F—

dog T — PMe=ss

300 300)

200 200)

109 100

8600 38900, 39100, 39300, 39500, 39700, 40000 8600 38900, 39100, 39300, 39500, 39700, 40000
Froquency (MHa) Froquency (MHz)

Site 03CHO2-CA Site :03CH02-CA

Condition  : AVG(UNII)_6E Im SHF_HORN_841_230822 HORTZONTAL
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Appendix E. Duty Cycle P

lots

Antenna Band

Cycle(%)

Duty

T(us) 1/T(kHz)

VBW Setting

4+2 802.11a

91.86 1974 0.51

1kHz

4+2 6GHz 802.11ax HE20 Full RU

90.85 5360 0.19

300Hz

4+2 6GHz 802.11ax HE40 Full RU

91.81 5380 0.19

300Hz

4+2 6GHz 802.11ax HE80 Full RU

92.24 5441 0.18

300Hz

442 6GHz 802.11ax HE160 Full RU

93.47 5440 0.18

300Hz

MIMO <Ant. 4+2>

802.11a

6GHz 802.11ax HE20 Full RU
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